
Ce
ntr

al 
Sta

tes
 W

ate
r E

nv
iro

nm
en

t A
sso

cia
tio

n
10

21
 A

lex
an

dr
a B

lvd
, C

ry
sta

l L
ak

e, 
IL 

60
01

4
AD

DR
ES

S S
ER

VIC
E R

EQ
UE

ST
ED

The Official Magazine of the Central States Water Environment Association, Inc.

Spring 2023www.cswea.org • Minnesota • Illinois • Wisconsin

PLUS:PLUS:
2023 Officer Nominations 

28th Annual Education  
Seminar Preview

MSDC 2022 Student Design Winner: 
Instituto Tecnologico de Costa Rica

Western Lake Superior Sanitary District
PLANT PROFILE: 

May 22-24, 2023  |  Saint Paul, MN

http://www.cswea.org


A
ll tradem

arks ow
ned by Lakeside Equipm

ent C
orporation.  

©
 2023 Lakeside Equipm

ent C
orporation.

Screw Pumps
[...]
Click HERE to return to Table of Contents46 www.cswea.orgCSWEA | Spring 2023

2:20 - 2:55 PM:	 State of the Solids Stream:  
	 An Update on the City 
	 of Columbus Biosolids Program

SPEAKERS:	 Josh Lutz
	 Residual Manager,  
	 City of Columbus Public Utilities
	 Joe Cook, P.E. 
	 Engineer, City of Columbus  
	 Public Utilities

The City of Columbus has committed 
to 100% beneficial reuse of its 
wastewater residuals stream. The City 
has achieved this goal through the 
use of a diverse and region-specific 
biosolids management program. This 
presentation provides an overview of 
the core components of the biosolids 
management program and relative 
utilization of each component, 
challenges faced by the City due to 
growth and regulation, and future 
plans to expand and capitalize on 
beneficial use of our biosolids stream. 
Attendees can expect to learn about 
Class B biosolids land application, 
deep row hybrid poplar tree farms, 
municipal biosolids composting to 
Class A Exceptional Quality biosolids, 
digestion’s impact on biosolids quality, 
and biogas cogeneration.

Detailed Bio:
Josh Lutz is a graduate of The 
Ohio State University in Agricultural 
Engineering and holds a Class 3 
Wastewater Operations license and 
a Professional USCC Composting 
license. Josh has more than15 years 
of experience working in wastewater 
treatment and biosolids handling. Josh 
has been in his current position for  
six years at the City of Columbus Public 
Utilities. During his first year, he was able 
to help lead the City of Columbus to a 
status of 100% beneficial reuse of their 
biosolids and is on track to maintain this 
status for the 6th year in a row. 

Joe Cook is a professional engineer 
licensed in Ohio. He graduated from 
Ohio University in 2014 and is a first 
year director on the Ohio Water and 
Environment Association’s Southeast 
Section Executive Committee. Joe is 
involved in the WEF RISE Hydrothermal 
Liquefaction focus group and is focused 
on Treatment Engineering at the 
City of Columbus managing Capital 
and Program Contracts for the City 
Wastewater Treatment Facilities. 

28th annual CSWEA Making Solid Decisions in an
Uncertain Future
- Wastewater Solids Management -

http://www.cswea.org
www.trotter-inc.com


Click HERE to return to Table of Contents 47www.cswea.org Spring 2023 | CSWEA

1

2

2:55 - 3:15:	 Biosolids Drying and the Future  
	 of Biosolids Management
SPEAKER:	 Chris Lefebvre 
	 Wastewater Superintendent,  
	 City of Stevens Point, WI
The future of biosolids management is 
uncertain. Concerns over land availability 
and emerging pollutants has forced 
many municipalities across the Midwest 
to explore new technologies to continue 
responsible biosolids management. 
Many of these municipalities are looking 
to improve their biosolids management 
by reaching an EPA approved Class A 
biosolid. Some facilities have considered 
becoming a regional biosolids handling 
facility to help offset the high cost of 
these new technologies while assisting 
their neighboring communities with their 
biosolids management. 

Detailed Bio:
Chris Lefebvre graduated from the 
University of Wisconsin Stevens Point with 
a Bachelor of Science Degree in Soil and 
Waste Resource Management. He is a 
Wisconsin Certified Wastewater Operator 

as well as a Certified Water Operator. He 
has been employed by the City of Stevens 
Point since 2008, first as a Wastewater 
Operator, then as Chief Wastewater 
Operator, and is currently the Wastewater 
Superintendent for the city. Chris has served 
as the PWO Representative for Central 
States and is currently the Vice-Chair for 
the Wisconsin Section of CSWEA.

3:15 - 3:35:	 Innovation & Biosolids  
	 at St. Cloud Minnesota
SPEAKER:	 EMMA LARSON
	 ASSISTANT PUBLIC UTILITIES DIRECTOR,  
	 City of St. Cloud, MN
The City of St. Cloud’s Wastewater 
Treatment Facility has transformed to 
the Nutrients, Energy & Water Recovery 
Facility in the last few years. Resource 
recovery and energy efficiency master 
planning started in 2014; since then, the 
City has become a national and global 
leader in innovation in the water and 
resource recovery industry. In 2018, the 
City commissioned new technologies to 
enhance the facility’s ability to recover 
nutrients. This project was called the 

Nutrient Recovery & Reuse Project and 
consisted of the installation of innovative 
technologies that reduces biosolids 
volume, thermal hydrolyzes (Lystek) the 
product to generate a biofertilizer and 
struvite harvesting (Ostara).

Detailed Bio:
Emma has worked for the City of  
St. Cloud for 14 years and is now the 
Assistant Public Utilities Director, and 
oversees the wastewater and stormwater 
Divisions within the City. Emma has 
worked as part of the utilities team for 
the Energy Efficiency and Biogas project, 
the Nutrient Recovery and Reuse Project 
and is now helping lead the team 
working on the implementation of fuels 
of the future. The City has been awarded 
the “Utility of the Future” five times in 
the last six years for their work related 
to sustainability, resource recovery, and 
community engagement.

3:35 - 4:00:	 Panel Session Q&A

Registration fee to attend live event (includes continental breakfast, lunch, and refreshments)  
Fee per Person	 by March 15	 after March 15

Education Seminar (ES)	 $200	 $225
Additional Utility Attendee*	 $50	 $55
Student**	 $25	 $30
*After one person from a utility registers at standard price, up to five additional people can register for $50 per person. 
**Students – please indicate if you will present a poster and name of poster:

___ Yes    Tentative title of poster:  ______________________________________________________________________________________________________

Please indicate dietary restrictions: _____ vegetarian  _____ vegan  _____ gluten free  _____ other

No refunds given after March 23

Lodging: A limited number of rooms are available at The Hilton Madison Monona Terrace, 9 East Wilson St, Madison. The rooms have been reserved at a conference rate of $169 per night and will be 

held until March 11. For reservations, please call the hotel at 608-255-5100 and reference group code “CSWEA”. Parking is available for a fee at the Hilton or next door at the Monona Terrace Community 
and Convention Center. Other lodging is available nearby at the Best Western Premier Park Hotel (608-285-8000) at $149 to $169 per night. Reference CSWEA for the group block. This hotel is about 0.7 
miles walking distance from the Monona Terrace Community and Convention Center. Alternatively, rooms for each hotel can be booked online at the conference rates using the unique booking links below:

Hilton:
https://www.hilton.com/en/book/reservation/deeplink/?ctyhocn=MSNMHHF&groupCode=CSWEA 
&arrivaldate=2023-04-10&departuredate=2023-04-11&cid=OM,WW,HILTONLINK,EN,DirectLink& 

fromId=HILTONLINKDIRECT

Best Western:
https://www.bestwestern.com/en_US/book/hotel-rooms.50061.html?groupId=3P7NG0T1

REGISTRATION
CHARGES

Attendees are invited to sign up for dinner at Cooper’s Tavern hosted by the CSWEA Innovation & Technology Committee following the meet and greet concludes. Registration information is included online.

I&T Dinner @ $35 Each | Cooper’s Tavern Monday, April 10 from 7 – 9 pm (Following Meet and Greet Social)
7:00 Cocktails - Cash Bar
7:30 Appetizers & Presentation
8:00 Dinner
Price includes dinner only (no drinks). Dinner registration closes end of day Friday, April 7th, 2023

APRIL 11TH
2023

http://www.cswea.org
https://www.hilton.com/en/book/reservation/deeplink/?ctyhocn=MSNMHHF&groupCode=CSWEA&arrivaldate=2023-04-10&departuredate=2023-04-11&cid=OM,WW,HILTONLINK,EN,DirectLink&fromId=HILTONLINKDIRECT
https://www.bestwestern.com/en_US/book/hotel-rooms.50061.html?groupId=3P7NG0T1


Click HERE to return to Table of Contents48 www.cswea.orgCSWEA | Spring 2023

New, Rental, 
& Pilot Systems 
Available

NSF/ANSI 61
Certified

800.919.0888

CATALYTIC FILTER MEDIA
EFFICIENT
REMOVAL OF Mn

25

Fe
26

Ra
88

As
33

H2S

UPGRADE YOUR SYSTEM:

   SAND/ANTHRACITE

   GREENSAND/ANTHRACITE

   GREENSAND PLUS

.COM

TM

Supporting our clients’ visions 
for advancing resiliency, 

improving sustainability, and 
enhancing communities.

cmtengr.com@cmtengrs

http://www.cswea.org
www.cmtengr.com
www.watersurplus.com
www.mcmgrp.com


Click HERE to return to Table of Contents 49www.cswea.org Spring 2023 | CSWEA

The Western Lake Superior Sanitary District (WLSSD) is a 
special-purpose unit of government created by the Minnesota 
State Legislature in 1971 to address the serious pollution 
problems in the lower St. Louis River. Originally designated 
as a wastewater authority, WLSSD was also granted solid 

waste authority 
in 1974 for the 
530-square-
mile region 
in northeast 
Minnesota. The 
District’s dual 
wastewater 
and solid waste 
authority offers 
an enhanced 
ability to deliver 
on its mission 
to protect 
public health, 
preserve, 
ensure the best 
use of natural 
resources, 
and prevent 
pollution.

The St. Louis River is the largest US tributary to Lake Superior, 
draining 3,643 miles of watershed in northeast Minnesota and 
northwest Wisconsin. In 1987, the St. Louis River was designated 
as one of 43 international Areas of Concern (AOC) on the 
Great Lakes due to significant environmental degradation that 
occurred at those locations before environmental regulations were 
adopted. The St. Louis River Area of Concern is one of 31 AOCs 
within the US and is the second largest US-based AOC. 

The WLSSD wastewater treatment plant began operating  
in 1978, consolidating 17 old, inadequately treated 
wastewater discharges into one regional treatment facility. 
Located on a 26-acre site on the banks of the St. Louis River 
Estuary in Duluth, Minnesota, the wastewater treatment plant 
currently treats 36 million gallons per day (MGD) with a  
design capacity of 48 MGD. Serving 17 municipalities and 
four major industries, the treatment plant treats 13.9 billion 
gallons annually.

 
COLLECTION SYSTEM
WLSSD owns and operates 17 pump stations and approximately 
76 miles of sewer interceptors including 43 miles of gravity 
interceptors and 33 miles of force mains. The dry-weather 
volumes handled by the pumping stations range from 0.50 to 
24 MGD. The District also owns and operates four wastewater 
storage basins ranging from 200,000 gallons to 1,000,000 
gallons in capacity.

By Ryan Ihrke, Environmental Program Coordinator

P L A N T  P R O F I L E :

WESTERN LAKE SUPERIOR SANITARY DISTRICT

http://www.cswea.org


Click HERE to return to Table of Contents50 www.cswea.orgCSWEA | Spring 2023

Municipal customers within the WLSSD service area own, 
operate, and maintain their collection systems before entry into 
the WLSSD collection system. The City of Duluth alone has over 
400 miles of local sanitary sewers. Of the 140,000 residents in 
the District, approximately 82% of the population is connected 
to municipal sanitary sewer services. WLSSD also accepts hauled 
liquid waste from throughout northeast Minnesota including 
household septic tank waste.

 
WASTEWATER TREATMENT PLANT
The wastewater treatment process consists of preliminary 
screening and grit removal, secondary treatment with a high-
purity oxygen-activated sludge process, secondary clarification, 
seasonal disinfection with chlorination and dechlorination, and 
tertiary mixed media filtration.

One unique characteristic of the WLSSD facility is the 
dominance of loading from industries relative to municipal 
sources. On average, 50%-60% of current wastewater influent 
is from two large pulp and paper mills. Characteristics of 
this waste include high heat, increased odor potential, and 
corrosive properties. Due to high tannins, ultraviolet disinfection 
is not feasible. The industrial and municipal customers within 
the WLSSD service area create wastewater that is highly 
variable in flow, temperature, and composition, thereby 
requiring careful monitoring, communication, and cooperation 
with industrial customers. 

ENERGY EFFICIENCY
As treatment plant updates are required, WLSSD staff identify 
opportunities to increase energy efficiency while improving 
performance. When the original 1970s cryogenic oxygen 
generation equipment required replacement in 2019, WLSSD 
staff chose to replace the equipment with two vacuum swing 
adsorption (VSA) units to serve as the primary source of high-
purity oxygen (90%+) gas. Each of these units can produce 40 
tons of pure oxygen for a total of 80 tons of pure oxygen daily. 
Unlike the previous cryogenic equipment, if the demand for 
oxygen drops, the VSA system can be adjusted to meet the lower 
need either by operating a single VSA unit or by adding idle time 
within each cycle.

 
WLSSD has made strides in efficiencies in the secondary 

treatment process by adding variable frequency drives to mixers, 
improving dissolved oxygen monitoring, and optimization of 
oxygen feed and dissolution control strategies. Beyond oxygen 
production, plant upgrades to solids dewatering, screw pumps, 
HVAC, and lighting helped WLSSD decrease its electricity 
consumption from 36 million kW/year in 2013 to 30 million  
kW/year in 2022 while maintaining effective wastewater 
treatment. The reduction in electricity consumption helped 
WLSSD navigate a 58% increase in their average billed kWh  
cost during the same timeframe. 

 
ENERGY GENERATION
In addition to saving energy, WLSSD has also focused on 
generating energy since the plant opened in 1978. WLSSD’s 
solid waste authority combined with the oil embargo in the late 
1970s led to the decision to burn municipal solid waste as an 
energy source during the plant’s first years. Wastewater solids 
were added to the incineration process starting in 1982 and 
continued through 1999.

 In 2001, WLSSD began using four 1-million-gallon 
anaerobic digesters tanks for temperature-phased anaerobic 
digestion of wastewater solids. Methane-rich biogas produced in 
these digesters is collected, conditioned, and piped to a series of 
Hurst boilers to heat the plant and provide the necessary heat for 
the treatment process.

WLSSD’s two vacuum swing adsorption units serve as the primary 
source of high-purity oxygen (90%+) gas.

P L A N T  P R O F I L E :

WESTERN LAKE SUPERIOR SANITARY DISTRICT

baxterwoodman.com

STORMWATERWATER WASTEWATER

Building community value 
through innovative solutions

http://www.cswea.org
www.baxterwoodman.com


Click HERE to return to Table of Contents 51www.cswea.org Spring 2023 | CSWEA

 Currently, if excess biogas is generated beyond the needs of 
the treatment process and plant heating, the biogas is burned off 
with a flare. Three 850 kW engine generators will be installed in 
2023 to provide the capacity to produce 35% of the electricity 
needed to run the plant. Recovered heat from the generators will 
be reused in the treatment process.

 
WASTEWATER SOLIDS
WLSSD’s Field Green® fertilizer, which is produced through 
anaerobic digestion, is land applied as a Class B biosolids material 
to area farms and minelands. In the early 2000s, the Minnesota 
Department of Natural Resources and WLSSD conducted research 
to develop specific application rates for grass and legumes on 
mineland taconite basin reclamation sites. Mineland application 
substantially reduces the amount of taconite dust that leaves these 
sites. WLSSD staff proactively educate about the use of biosolids 
fertilizer at the local county fair, at agricultural field days, and 
through a semiannual newsletter for program participants. During 
the 2022 crop year (September 2021-August 2022) WLSSD’s land 
application staff applied more than 23,000 tons of biosolids on  
83 farm and mineland sites totaling over 1,400 acres. 

MERCURY
The historical pollution of the St. Louis River, and its proximity to 
Lake Superior, amplifies the importance of WLSSD’s wastewater 
treatment efforts. To address concerns related to the mercury 